



Test Report

No. VNHL2305011624HG-01

Date: May 26, 2023

Page 1 of 2

This report cancels and supersedes the report No. VNHL2305011624HG dated May 25, 2023 issued by SGS Vietnam

LOVEKIDSCO CO., LTD

NO. 19, LN. 335, YINGCAI RD., MIAOLI CITY, MIAOLI COUNTRY, TAIWAN (R.O.C)

The following sample(s) was/were submitted and identified by the client as:

SGS Job No. : VNHL2305011624HG-01
 Sample Description : RUBBER WOOD
 Color : NATURAL
 Country of Origin : VIET NAM

As above information is provided and confirmed by the applicant. SGS is not liable to the accuracy, suitability, reliability or/and integrity of the information.

Sample Receiving Date : MAY 12, 2023
 Final Confirmation Date : MAY 12, 2023
 Testing Period : MAY 12, 2023 TO MAY 25, 2023
 Test Request : PLEASE REFER TO THE RESULT SUMMARY.
 Test Results : PLEASE REFER TO NEXT PAGE(S).

Results Summary

Test Requested	Conclusion
Formaldehyde emission by chamber method	See Results

Signed for and on behalf of
SGS Vietnam LTD



Ung Thanh Van
Hardline SBU Manage

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx>

Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Test Result:

Sample Description:

No.	Component(s)	Material	Color
1	RUBBER WOOD	SOLID WOOD	NATURAL

Formaldehyde emission by chamber method

Method: With reference to EN 717-1:2004. Analysis was performed by UV-VIS.

Test Item	Result (mg/m ³)	Reporting Limit (mg/m ³)
	1	
Formaldehyde emission (in air)	ND	0.08

Note: 1. mg/m³ = milligram per cubic meter
 2. ND = Not Detected

Remark: Class E1 Requirement: ≤ 0.124 mg/m³ air
 Class E2 Requirement: > 0.124 mg/m³ air
 This / these test(s) was / were performed by SGS Vietnam's chemical lab.

PHOTO OF SUBMITTED SAMPLE FOR TESTING



REPORT RESULTS REFER TO SUBMITTED SAMPLE(S) ONLY

***** End of Report *****

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx>

Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.